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Applicant : Shenzhen Contel Electronics Technology Co., Ltd.
Manufacturer : Dong Guan Contel Electronics Co., Ltd.
EUT Description  :  RF Module
FCCID : YAPWN7122G
(A)MODEL NO. : WN7122GCN
(B)SERIAL NO. . N/A

(C)POWER SUPPLY : DC5V
(D)TEST VOLTAGE : DCS5V From DVD Player

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2008

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. is assumed full responsibility for the accuracy and completeness of these tests. Also, this
report shows that the Equipment Under Test (EUT) is to be technically compliant with the FCC
and IC requirements.

This Report is made under FCC Part 2.1075. No modifications were required during testing to
bring this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test : May.03" 10, 2011 Report of date: May.12, 2011

Prepared by : f’ﬂz/ﬁ‘ A éi} Reviewer by :
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15: 15.207 PASS
ANSI C63.10: 2009
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.10: 2009 PASS
Band Edge Compliance Test FCC Part 15: 15.247 PASS
ANSI C63.10: 2009
Conducted spurious emissions test FCC Part 15: 15.247 PASS
ANSI C63.10: 2009
6dB Bandwidth Test FCC Part 15: 15.247 oAGS
ANSI C63.10: 2009
Output Power Test FCC Part 15: 15.247 oAGS
ANSI C63.10: 2009
Power Spectral Density Test FCC Part 15: 15.247 PASS
ANSI C63.10: 2009
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11089
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2. GENERAL INFORMATION

2.1.Description of Device

Product Name
Model Number
FCCID

Operation Frequency

Channel Number

(

Modulation Technology :

Output Power

Antenna Assembly and
Gain

Applicant

Manufacturer

USB Cable
Date of Test
Date of Receipt

Sample Type

EUT)

RF Module
WN7122G-CN
YAPWN7122G

IEEE 802.11b/g, 802.11n HT20: 2412MHz---2462MHz
IEEE802.11n HT40: 2422MHz---2452MHz

IEEE 802.11b/g, 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7 Channels

|EEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

|EEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
|EEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

IEEE 802.11b: 23.48dBm

IEEE 802.11¢g: 25.37dBm

IEEE 802.11n HT20: 26.46dBm

IEEE 802.11n HT40: 26.47dBm

Integral PCB antenna, MIMO 2X2; 1.53dBi Gain
Shenzhen Contel Electronics Technology Co., Ltd.
13/F, Dawning BLDG, 12Keji Nan Rd., SHIP,
Shenzhen, China

Dong Guan Contel Electronics Co., Ltd.

2" Industrial Park, DiChong District, GaoBu Town,
Dong Guan City, Guangdong Province, China
Shielded, Detachable, 1m

May.03~10, 2011

May.02, 2011

Prototype production

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11089
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2.2.Test information

The test software “arcadyan_fcc_command” was used to control EUT work in
Continuous TX mode (100% duty cycle), and select test channel, wireless mode and

data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11g 6 Low :CH1 2412
6 Middle: CH6 2437
6 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452

mode.

DVD Player.

Notel:According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.
Note2:This device use MIMO 2X2 antennas, for 802.11b/g mode, based
exploratory test, when transmit with Chain 2 have worse emissions, so the final
radiated emissions test for 802.11b/g mode were tested with chain 2 transmit

Note3: This device is a wireless Module, and the typical use is for DVD player,
so for radiated emissions test and other test items, tested with a typical host

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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2.3.Tested Supporting System Details
No. [Description ACS No. Manufacturer |Model Serial Number Approved type
MFCC DoC
- DELL PP09S 124XK2X MIBSMI ID:R33002

Power Adaptor: Manufacturer: DELL,
M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m
(Bond one ferrite core)

1 Notebook

ACS-EMC-DVDO1| DENON | DVD-3910 | 4098400342E |~ cc P

OBSMI ID
2| DVD Player Data Cable: Shielded, Detachabled, 1.8m

Power Cord: Unshielded, Detachabled , 1.8m

2.4. Block diagram of connection between the EUT and simulators

AC Mains < DVD

' 'Eki’FF

AC Mains «— Adapter I Notebook

(EUT: RF Module)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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2.5.Test Facility

Site Description
Name of Firm : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber : Mar.31, 2009 File on Federal
Communication Commission
Registration Number: 90454

3m & 10m Anechoic Chamber : Dec. 30, 2009 File on Federal
Communication Commission
Registration Number: 794232

EMC Lab. :  Certificated by Industry Canada
Registration Number: IC 5183A-1
Jul. 03, 2009

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA

NVLAP Code: 200372-0
Mar.31, 2012

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 3.64 dB (9kHz to 150kHz
in No. 1 Conduction 3.22 dB(150kHz to 30MHz)
Uncertainty for Radiation Emission test 4.20 dB (Polarize: V)
in 3m chamber 4.66 dB (Polarize: H)

2.70 dB(Bilog antenna 30M~1000MHz)
2.27 dB(Horn antenna
1000M~12750MHz)

Uncertainty for Radiated Spurious
Emission test in RF chamber

Uncertainty for Conduction Spurious

e 2.12dB
emission test
Uncertainty for Output power test 0.97 dB
Uncertainty for Power density test 2.21 dB
Uncertainty for Frequency range test 1x10~
Uncertainty for Bandwidth test 1x10”
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.3C
humidity 2%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item [Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1. |[Test Receiver [Rohde & Schwarz|ESHS10 838693/001 Nov.05, 10 |1 Year
2. |L.LS.N.#1 Rohde & Schwarz|ESH2-Z5  [834066/011 Nov.05, 10 |1 Year
3. |L.I.S.N.#3 Kyoritsu KNW-242C |8-1920-1 May.08, 10 |1 Year
4. |Terminator Hubersuhner 500 No. 1 May.08, 10 |1 Year
5. |RF Cable Fujikura 3D-2W LISN Cable 1# |[May.08, 10 |1Year
6. |Coaxial Switch |Anritsu MP59B M55367 May.08, 10 |1 Year
7. |Pulse Limiter |Rohde & Schwarz|ESH3-Z2 100341 May.08, 10 |1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L | Py | 1‘
80cm
0.8m
LISN LISNE
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.RF Module (EUT)

Model Number
Serial Number

3.4.2.Support Equipment

- WN7122G-CN
- N/A
: As Tested Supporting System Detail, in Section 2.3.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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3.5.0perating Condition of EUT
3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3. Notebook run test software to control RF module work in Tx mode.

3.5.4.When test with host, the host also playing Blue-disc and reading music from iPod
by USB port.

3.5.5. All other input and outputs of host were connected to dummy load.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power Via Notebook connected to the power mains through a line impedance
stabilization network (L.1.S.N. #1). This provides a 50 ohm coupling impedance for the
EUT (Please refer the block diagram of the test setup and photographs). The other
peripheral devices power cord connected to the power mains through a line impedance
stabilization network (L.1.S.N.#3). Both sides of power line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.
The test result are reported on Section 3.7.,
3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 2 File: D:'DATA' 2011 Report dataiC\Contel ACS1100765.EMG (1)
a0 Level {(dBuv) Date: 2011-05-06
FCCPART 15 C
FCC PART 15 C (AVG)
40
e
015 2 5 2 5 10 20 30
. Frequency (MHz
Trace: (Discrete) quency ( )
Fite no :1ffconduction Data No HA
Dis./Ant. H 2011 EZHZ-Z5 LINE
Limit :FCZ PART 15 C
Env./Ins. 129,57 653 Engineer :Leo-Li
EUT tRF Module MN/N:UN71ZZ6-CN
Fower Rating :DC 5V From DWD Player input AC 120V/60H=
Test HMode :Tx Maode
LISH Cahle Emwmis=sion
No Freqg Factor Loss Reading Level Limits Margin Remark
[MH=) [dE) [dE) [dBuw) [dBuw) [dBuW) [dE)
1 0.15000 a.17 9.85 34.28 44,33 G600 21.687 QF
2  0.26940 o.18 0.88 35.42 45,458 61.14 15.66 QF
3 0.35855 0.18 9.858 31.1%9 41.25 58.75 17.50 QF
4 1.016 o.23 9.89 16.37 26.49 56.00 29.51 QF
5 Z.060 0.31 9.91 15.55 25.77 S&.00 30.23 2F
& 12.687 0.83 10.0z2 22.73 33.58 60.00 Z6.42 QF

Femark=s: 1.Emission Lewvel=LISN Factor+Calble Loss(Include 104E pulse limirt)

+Reading.
2.1f the average limit iz met when useing a quasi-peak detector.

the EUT shall ke deemed to meet both limits and measurement

with average detector 1S unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 1 File: D:'DATA'2?011 Report dataiC\ContelACS1100765.EM6 (1)
a0 Level {(dBuv) Date: 2011-05-06
FCC PART 156 C
FCC PART 15 C (AVG)
40
[
q
015 2 5 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Fite no :lffconduction Data No Ha S
Dis./Ant. H 2011 EZH2Z-Z5 NEUTRLL
Limit :FCZ PART 15 C
Ernv./Ins. t29.5%C/65% Engineer :Leo-Li
EUT tRF Module MN/N:UN71ZZ6-CN
Fower BRating :DC 5V From DVD Player input AC 120V/60Hz
Test Mode :Tx Mode
LI3N Cable Emis=sion
Mo Freg Factor Lo==s Feading Level Limits Margin Femark
[MH=) (dE]) [dE] [dBuW) [dBuW) [dBuW) [dE)
1 0.15000 o.z1 0.88 3I7.66 47.75 66.00 15.25 2
2 0.29925 o.21 9.85 32.85 42 .94 60.26 17.3:2 QF
3 0.35855 o.zz 0.88 31.37 41.47 E8.75 17.258 QF
4 1.045 .24 9.89 15.89 26.02 S56.00 Z9.98 QF
= Z.240 .27 9.91 17.82 28.00 E&.00 Z&8.00 QF
3 1=2.5897 0.53 10.01 21.53 3z2.07 &0.00 Z7.93 Qap

Femarks: 1l.Emission Lewvel=LISHN Factor+Cakble Loss(Include 104E pulse limit)

+Reading.
2.1f the average limit iz met when useing a quasi-peak detector.

the EUT shall he deewed to meet both liwmits and measurement
with average detecLor 13 unnecessarvy.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency range: 30~1000MHz
Item |Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.06,10 |1 Year
2 EMI Spectrum |Agilent E4407B MY 41440292 [May.08, 10 |1 Year
3 Test Receiver |Rohde & Schwarz |ESVS10 834468/011 |May.08, 10 |1 Year
4  |Amplifier HP 8447D 2648A04738 |May.08, 10 |1 Year
5 Bilog Antenna |Schaffner CBL6111C (2598 Oct.26, 10 |1 Year
6 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 |May.08, 10 |1 Year
7 Coaxial Switch |Anritsu MP59B M73989 May.08, 10 |1 Year
Frequency range: above 1000MHz
Item [Equipment Manufacturer |Model No. Serial No. Last Cal. Cal. Interval
g [Spectrum Agilent  |E4446A US44300459 [May.08, 10 |1 Year
Analyzer
2 Horn Antenna |EMCO 3115 9607-4877 Nov.25,09 |1.5 Year
3 Horn Antenna |[EMCO 3116 00060089 Nov.25,09 |1.5 Year
4 |Amplifier Agilent 8449B 3008A00863 |May.08, 10 |1 Year
5 |RF Cable Hubersuhner [SUCOFLEX102  |28620/2 May.08, 10 |1 Year
6 RF Cable Hubersuhner [SUCOFLEX102 29091/2 May.08, 10 |1 Year
4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz
Semi-Anechoic 3m Chamber
VI i Antenna Elevation Varies From 1 to 4 m
AT
3.0m
la »l
€ 1
(Reference Point)
EUT
Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m
X

Combining

Network [ |

AMP

|| Spectrum Analyzer| |

PC System

Receiver

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11089
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For frequency range 1GHz-25GHz

Semi-anechoic 10m Chamber

[ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

<
<«

1.5m(L)*1.0m(W)*0.8m(H)

\.

ABSORBER TURN TABLE

(FIBRE GLASS)

- —
Combining Network| [ AMP | |Spectrum Analyzer| | PC System -
I
Receiver
4.3.Radiated Emission Limit
4.3.1.15.209 limits
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVv/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uVv/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-2567 1300 - 1427 8.025-85
417725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73 - 74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 17222 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 ®)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up
replaced by Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum
emission level. Power on the EUT and let it working in test mode, then test it. EUT is
set 3 meters away from the receiving antenna, which is mounted on a antenna tower.
The antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for
peak emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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4.7.Radiated Emission Test Results
PASS.

Radiated emission tested with typical

host DVD Player.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 30MHz~1GHz

Data: 1
Lewvel (dBuW/im)
80

File: E:i2011 Report data\C\Contel ACS11Q0765.EM6 {2)

Date: 2011-05-06

FCC PART 15 C{3M)

I e — 3
40
s B
030 224, 418, 612, g06. 1000
Frequency {MHz)
3ite no. Jmw Chastber Data no. 1
Di=s. / Aint. 3m 2010 CEL&111C Ant. HORIZONTLL
Limit FCC FPART 15 C (3M)
Env. / Ins. 24*C/56% Engineer Leo Li
EUT : EF Module
Fower rating : DC 5V From DVD Player input AC 120V/60HzZ
Test HMode Tx Mode
M/N:WN71226-CH
Ant. Cable Emis=sion
No. Fred. Factor Loszz EReading Lewvel Limits Margin FRemark
[MH=) (B ) [dE]) [dEuWV) (dBuV/m) (dBuV/m) [dE)
1 175.500 Q.65 1.44 24.96 36.05 43.50 7.45 2F
2 272.500 13.25 2.31 19.25 34.81 46.00 11.1% QaF
3 296,750 15.70 Z.46 19.75 35.89 46,00 10.11 2F
4 367.560 15.53 2.77 15.42 33.7:2 46.00 12.258 QF
5 495,600 15.25 3.5:2 15.9:2 40, 69 46,00 5.31 2F
& g327.340 Z22.20 4,958 8.65 35.83 46.00 10.17 QF

Emission Level= Antenna Factor + Cable Loss + Reading.

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 2 File: E:2011 Report data\Ci\Comel ACS11Q0765.EM6 {2)

0 Lewel (dBuW/im)

Date: 2011-05-06

3
40

FCC PART 15 C{3M)

f
030 224, 418, 612, g06. 1000
Frequency {MHz)
3ite no. 3w Chatrber Data no. z
Dis. / Ant. 3m 2010 CEL&111C int. HORIZOMNTLL
Limit FCC PART 15 C (3M)
Env. / Ins. Z4*C/5R% Engineer Leo_Li
EUT RF Module
Fower rating DC 5V Fromw DVD Flayer input AC 1Z20V/60Hz
Test Mode Tx Mode
M/M:WN7?1226-CH
Ant . Cakble Emission
No. Freg. Factor Loszs PReading Lewel Liwmits Margin Eemark
[MH=) (B ) (dE) [dEuWV) (dBuV/m) (dBuV/m) [dE)
1 §5.200 g.82 1.04 24.47 34.33 43.50 9.17 2F
2 173 .500 Q.80 1.41 28.80 40.01 43 .50 3.49 QF
3 270.560 13.28 Z.30 14.82 30.40 46.00 15.60 2
4 364.650 15.55 2.76 14.06 32.37 45.00 13.683 QF
= 432 .550 17.42 3.1:2 10.13 30.67 46.00 15.33 QF
3 497,540 15.27 3.53 S.31 30.11 46,00 15.39 Qap

Emis=zion Lewvel= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are 2Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz

Data: 1 File: EX2011 report data'C'\ComelACS11Q0765.EM6 (104)
Level {dBuvim) Date: 2011-05-03
120
1
FCC PART 15C PEAK
60

FCC PART 15C AV

W

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : 3m Chatber Data no. @ 1
Dis. / Ant. I Sm 3115(0511) Ant. pol. : HORIZCNTAL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Te=zt mode : IEEES0Z.11k (CH1 2412ZMH=z Tx
M/H T WNT12E2G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin FRemark
[MH=z] [(dE/m) [dE) [dE) [dBuW) [dBuv/m) [(dBuVsm)] [(dE)
1 Z412.000 29.45 7.43  36.62  108.70 108.96 74.00 -34.96 Peak
Rewmarks:

1. Emission Lewvel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 2 File: E:2011 report data'C\ContelACS1100765.EMG (104)
Level {dBul/im) Date: 2011-05-03

FCC PART 15C PEAK

60 FCC PART 15C AV

EETE S A

0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. : 3m Chamber Data no. : 2
Di=. / Aint. HEch ] 3115(0511) Ant. pol. : WERTICLL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test rmode : IEEES0Z.11k (CH1 241ZMH=z Tx
M/ t WMNT7122G-CH
Ant . Calble Amp. Emis=sion
Fregq. Factor loss Factor Reading Level Liwmits Margin ERewark
(MHz) (dB/m) 1dE) [dE]) [dEuV) (dBuV/m) (dBuV/m) (dB)

1 Z412.000 29.45 7.43 36.62 102.75 105.01 74.00 -29.01 FPeak
Rewmarks:
1. Emission Level= Antennha Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 3

File: EX2011 report data'C'ContellACS1100765.EM6 (104}

Level {dBuvim)

Date: 2011-05-03

120
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3m Cheawber Iata no. @ 3
Dis. / Aint. Jm 3115(0511) Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT REF HModule
Fower DC 5V From DVD Flayer input AC 120V/60Hz
Test mwode IEEES0Z .11k CH1 2Z412MH= Tx
M/N WH71225-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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120

60

0

1
Z

Page 4-14
1 File: EX2011 report data\C'\ComtellACS1100765.EMG {104)
Level {dBul/im) Date: 2011-05-03
FCC PART 15C PEAK
1 FCC PART 15C AV
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. @ 4
Dis. / Ant. HERCH ] 3115(05911) Ant. pol. : WERTICLL
Limit : FCZ PART 15C PELE
Env. / Ins. : Z3*C/54% Engineer : Leo-Li
EUT : RF Module
FPower : DC 5V From DVD Player input AC 1Z20V/E0H=
Test rmode : IEEES0Z.11k (CH1 241ZMH=z Tx
M/N t WMNT7122G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) (dBu¥W/m) (dBuW/m) (dE)
4524.000 34.32 10.64 35.085 45.30 55.138 74.00 15.82 Peak
45z4.000 34.32 10.64 355.05 37,02 47,60 54.00 6,40 bverage
RPemarks:
1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
Z. The emission lewvels that are 2Z0dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 5

File: EX2011 report data'C'\Contel'lACS1100765.EM6 (104)

Level {dBul/im)
20

Date: 2011-05-03

FCC PART 15C PEAK

60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. : 5
Dis. / int. Jm 3115(0511) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAE
Env. / Ins. 23vC/E4% Engineer Leo-Li
EUT RF Module

Fower
Test mwode
M/

DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
IEEESO02 .11k CH1 241ZMH= Tx
TMH7?122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 6 File: EX2011 report data\C'\ComtellACS1100765.EMG {104)
20 Level {dBul/im) Date: 2011-05-03
FCC PART 15C PEAK
60
! FCC PART 15C AV
04000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3m Chamber Data no. : [
Dis. / int. HEch ] 3115(0511) Ant. pol. : HORIZCONTAL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test rmode : IEEES0Z.11k (CH1 241ZMH=z Tx
M/ t WMNT7122G-CH
int. Calble Amp. Emis=sion
Fregq. Factor loss Factor Reading Level Liwmits Margin ERewark
(MHz) (dB/m) [dE) [dE]) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4524.000 34.32 10.64 35.08 46,83 56.71 74.00 17.29 FPeak
2 4524.000 34.32 10.64 35.08 40. 45 50.3¢6 54.00 3.64 brerage
Remarks:

1. Emission Lewel= Antenha Factor + Cable Loss —-iwmp Factor + Reading.
Z. The emission levels that are 20dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data:

120

60

1

1 File: EX2011 report data\C'\ComtellACS1100765.EMG {104)
Level {dBul/im) Date: 2011-05-04
1
FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200, 2800. 3400, 4000
Frequency {MHz)
3ite no. 3w Chamber Data no. 11
Dis. / Ant. 3m 3115(05911) Ant. pol. HORIEZCOMTAL
Limit FCC PART 15C PEALE
Env. / Ins. Z3*C/54% Engineer Leo-Li
EUT EF Module
FPower DC 5V From DVWVD Player input ALC 1Z20V/E0H=
Test rmode IEEES0Z .11k CHE 2437MH=z Tx
M/N WHN7122G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) (dBu¥W/m) (dBuW/m) (dE)
2437.000 29.47 7.46 36.61 106.17 105.459 74.00 -3Z.49 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 12 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-04
120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3 Chawber Data no. @ 12
Dis. / int. Jm 3115(0511) Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT BF Module
Fower DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
Test rmode IEEES0Z .11k CHE 2437MHz Tx
M/H WH7T1z22G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =11 [dE) [dBuW) (dBu¥W/m) (dBul/m) (dBE)
1 =Z2437.000 29.47 7.46 36.61 100,64 100.96 74.00 -Z6.596 Peak

Remarks:

Emission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
The emission lewvels that are Z0d4dE kbelow the officisl limit sare not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 13

File: EX2011 report data'C'\Contel'lACS1100765.EM6 (104)

Level {dBul/im)

120

Date: 2011-05-03

FCC PART 15C PEAK

60
04000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. : 13
Dis. / Ant. 3m 3115(05911) Ant. pol. : WERTICLL
Limit FCC PART 15C
Env. / Ins. Z3*C/54% Engineer Leo-Li
EUT EF Module

FPower
Test mwode
W/

IEEEGDZ. 11k
WN7122G-CH

: DC 5V From DVD Player input AC 1Z20V/E0H=
CHE 2437MHz Tx

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

0

o N

14

File: EX2011 report data'C'ContellACS1100765.EM6 (104}

Level {dBuvim)

Date: 2011-05-04

FCC PART 15C PEAK

4
1 FCC PART 15C AV
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3m Cheawber Iata no. : 14
Dis. / Aint. Jm 3115(0511) Ant. pol. @ WERTICLL
Limit FCC PART 15C PEALE
Env. / In=s. 23*C/54% Engineer : Leo-Li
EUT REF HModule
Fower DC 5V From DVD Flayer input AC 120V/60Hz
Test mwode IEEES0Z .11k CHE Z4537MH= Tx
M/N WH71225-CH
Ant . Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
4574.000 34.41 10.69 35.03 43.35 53.42 74.00 Z0.55 Peak
4874.000 34.41 10.69 35.03 36.69 46,76 E4.00 7.24 brerage
7311.000 37.258 13.40 33.94 32.08 45.82 54.00 5.15 brerage
7311.000 37.283 13.40 33.94 48.63 65.37 74.00 8.63 Peak
Rewmarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.

2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 15 File: E:\2011 report data'C\Contell ACS1100765.EMG (104)
120 Level (dBuVWVim) Date: 2011-05-03
| FCC PART 15C PEAK
60 M
0 4000 G800, 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. t 3m Chamber Dmats no. ¢ 15
Di=. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAK
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player imput AC 120V/60Hz

Test mode
H/N

.

IEEES0Z. 11 CHE6 2437MHz Tx

WN7122G=CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data:

120

60

0

b W MR

16
Level {dBul/im)

File: EX2011 report data'C'\Contel'lACS1100765.EM6 (104)

Date: 2011-05-04

FCC PART 15C PEAK
4
1 FCC PART 15C AV
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. 16
Dis. / Ant. 3m 3115(05911) Ant. pol. HORIEZCOMTAL
Limit FCC PART 15C PEALE
Env. / Ins. Z3*C/54% Engineer Leo-Li
EUT EF Module
FPower DC 5V From DVWVD Player input ALC 1Z20V/E0H=
Test rmode IEEES0Z .11k CHE 2437MH=z Tx
M/N WHN7122G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) (dBu¥W/m) (dBuW/m) (dE)
4574.000 34.41 10.69 35.03 44.95 55.0z2 74.00 15.55 Peak
4574.000 54.41 10.69 355.03 39,52 49,59 54.00 4,41 bverage
7311.000 37.258 13.40 33.94 33.81 50.55 54.00 3.45 brerage
731l1.000 37.25 13.40 355.94 50,12 GG.56 74.00 7.14 FPeak
Remarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.
Z. The emission lewvels that are Z20dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 17 File: E:2011 repon data'C\Contel ACS1100765.EM6 (104)
120 Level (dBu\V/m) Date: 2011.05-03
1
FCC PART 15C_PEAK
6B
60

| FCC PART 15C AV

6B

1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. : 17
Di=. / Ant. : 3m 3115(0911) ine. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode : IEEESDZ.11b CH11 Z462MHz Tx
H/N : WN7122G-CH

Ant. Cable Amp.
Freg. Factor loss

(MHz) (dB/m) (dB) (dE) (dBuv)

1 2462.000 29.48 7.54 36.61 108.82

Remarks:

Factor Reading

Emission

Level Limits Margin Remark

(dBuV/m) (dBuV/m) (dB)

74.00 -35.23 Paak

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor 4+ Reading.
2. The emission levels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 18 File: E:2011 report data'C\Contel'ACS1100765.EM6 {104)
120 Level (dBuVWim) Date: 2011-05-03
1 4
FCC PART 15C_PEAK
6B
60

| FCC PART 15C AV

-HilB

u100ﬂ 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 15
Dis. / Ant. : 3m 3115(0911) Ant, pol. ! VERTICAL
Limic : FCC PART 15C PEAE
Env. / In=. : Z3=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player inmput AC 120V/60H=z
Test mode : IEEES0Z2.11kh CH11 2462HMHz Tx
/N : WN7122G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dE) [£=1-3] [(dEuWV) {dBuV/m) (dBuV/m) (dB)
1 2462.000 29.48 7.54 36.61 104.19 104, 60 74.00 =30.60 Paak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amwp Factor + Reading.
2.

The emission levels that are Z0dE below the official limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 23

120

0

Level {dBuVim)

File: E:2011 report data'C\'ContellACS1100765.EMG (104)

Date; 2011-05.03

FCC PART 15C_PEAK

4000 GB00, 9600, 12400, 15200, 18000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. : 23
Di=. / Ant. : 3m 3115(0911) ine. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode IEEEBDZ.11b CH11 Z46Z2MHz Tx
H/N : WN7122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 24 File: EX2011 report data\C'\ComtellACS1100765.EMG {104)
Level {dBul/im) Date: 2011-05-03
120
FCC PART 15C PEAK
60 1
FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. @ 24
Dis. / Ant. HERCH ] 3115(05911) Ant. pol. : HORIEZECOMNTAL
Limit : FCZ PART 15C PELE
Env. / Ins. : Z3*C/54% Engineer : Leo-Li
EUT : RF Module
FPower : DC 5V From DVD Player input AC 1Z20V/E0H=
Test rmode : IEEES0Z.11k (CH11 Z246ZMH=z Tx
M/N t WMNT7122G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) [dBuW) (dBu¥W/m) (dBuW/m) (dE)
1 4924. 000 34.49 10.76 34.95 46.91 57.18 74.00 16.82 Peak
2  4924.000 34.49 10.7Y6 34.95 40,11 50.38 54.00 3.62 bverage
RPemarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
Z. The emission lewvels that are 2Z0dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data:

120

60

0

25 File: E:2011 report data'C'ContellACS1100765.EMG6 (104}

Lewvel (dBulim)

Date: 20111-05-03

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. @ 25
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 23vC/E4% Engineer Leo-Li
EUT RF Module

Fower
Test mode
M/H

DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
IEEESO2 .11k CH11 Z2462MHz Tx
WHT122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: YAPWN7122G

Data

120

60

0

1
Z

Page 4-28
: 26 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-03
FCC PART 15C PEAK
! FCC PART 15C AV
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3m Chatber Data no. @ 26
Di=. / Aint. T 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test tmode : IEEES0Z.11k CH11 Z46ZMHz Tx
M/H T WNT12E2G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) [dE) [dE) [dBuWV) (dBu¥W/m) (dBul/m) (dBE)
4924 .000 34.49 10.7Y5 34.98 45,27 SE6.54 74.00 17.456 Peak
4924.000 34.49 10.76 34.958 37.36 47 .63 54.00 6.37 hverage
Rewmarks:

1. Emission Level= Antennha Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-29
Data: 31 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-03
120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. : 3m Chatber Data no. @ 31
Di=. / Aint. HEch ] 3115(0511) Ant. pol. : WERTICLL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test wode : IEEES02.11g CH1 2412MH= Tx
M/H T WNT12E2G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =11 [dE) [dBuW) (dBu¥W/m) (dBul/m) (dBE)
1 =Z412.000 29.45 7.43 36,62 95 .40 Q5,66 74.00 -Z24.66 Peak
Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20dE kelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-30
Data: 32 File: E:2011 report dataiC\Contel ACS11Q0765.EM6 (104)
120 Lewvel (dBuVVim) Date: 2011-05-03
1
FCC PART 15C_PEAK
-BilB
60 | FCC PART 15C AV
-BilB
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 32
Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / In=. : Z3=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player inmput AC 120V/60H=z
Test mode : IEEESOZ.11lg CH1l 2412MHz Tx
/N : WN7122G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuVv) {dBuV/m) (dBuV/m) (dB)

1 2412.000 29.45 7.43 36.62 105.30 105.56 74.00 =31.56 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amwp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-31

Data: 33

Level {dBul/im)
20

60

0

File: EX2011 report data'C'\Contel'lACS1100765.EM6 (104)

Date: 2011-05-03

FCC PART 15C PEAK

4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. : 33
Dis. / int. Jm 3115(0511) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAE
Env. / Ins. 23vC/E4% Engineer Leo-Li
EUT RF Module

Fower
Test mwode
M/

DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
IEEESO02.11g CH1 241ZMH= Tx
TMH7?122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-32
Data: 34 File: E:2011 repont data'C'\Contell ACS11Q0765.EME (104)
120 Level (dBu\V/m) Date: 2011.05-03
FCC PART 15C_PEAK
i I | FCC PART 15C AV
0 4000 GB00, 9600, 12400, 15200, 18000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. : 34
Di=. / Ant. : 3m 3115(0911) ine. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode : IEEESOZ.11g CH1 2412MHz Tx
H/N : WN7122G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) (dE) [(dBuV) {dBuV/m) (dBuV/m) (dB)

1 4524.000 34,32 10.564 35.08 44 .77 54.65 74.00 18.35 Paak
2 45624.000 34.32 10.64 35.08 30.60 40. 48 54.00 13.52 Average

Remarks:
1. Ewmission Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G
Page 4-33

Data: 35 File: E:2011 report data'C\'ContellACS1100765.EMG (104)

120 Level (dBuV/im) Date: 2011-05-03

FCC PART 15C_PEAK

0

4000 GB00, 9600, 12400, 15200, 18000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. : 35
Di=. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode : IEEESOZ.11g CH1 2412MHz Tx
H/N : WN7122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: YAPWN7122G

Page 4-34
Data: 36 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Level {dBuvim) Date: 2011-05-03
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 1 Sm Chamber Iata no. @ 36
Di=. / Aknt. HEch ] 3115(0511) Ant. pol. @ WERTICLL
Limit : FCoZ PART 15C PELAE
Env. / Ins. : Z3*C/54% Engineer : Leo-Li
EUT : EF Module
Fower : DC 5V From DVD Flayer input AC 120V/60Hz
Test mode : IEEESOZ.11g <CH1 z2Z41zMH=z Tx
M/N T WNTP1Z2ZG-CHN
int. Calble Amp. Emis=sion
Freq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =1z [dE) [dBuw) (dBu¥/m) (dBul/m) (dB)
1 4524.000 34.32 10.64 35.08 44.09 53.97 74.00 Z0.03 Peak
2 4824.000 34.32 10.64 35.08 30.57 40.45 E4.00 13.E55 brerage
Rewmarks:

1. Emission Lewel= Antenha Factor + Casble Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-35
Data: 37 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-03
120
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)

3ite no. : 3m Chatber Data no. @ 37

Dis. / int. HEch ] 3115(0511) Ant. pol. : HORIZCONTAL

Limit : FCZ PART 15C PELE

Env. / In=. : 23%C/54% Engineer : Leo-Li

EUT : RF Module

Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz

Test wode : IEEES0D2.11g CHe 2437MH=z Tx

M/H T WNT12E2G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX )

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

60

0

[N S SV

Page 4-36
38 File: EX2011 report data\C'\ComtellACS1100765.EMG {104)
20 Level {dBul/im) Date: 2011-05-03
FCC PART 15C PEAK
3
1
FCC PART 15C AV
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. : =]
Dis. / int. 3m 3115(0511) Ant. pol. : HORIZCONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23vC/E4% Engineer : Leo-Li
EUT RF Module
Fower DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
Test rmode IEEES0Z.11g CHE 2437MHz Tx
M/ WHN7122G-CH
int. Calble Amp. Emis=sion
Fregq. Factor loss Factor Reading Level Liwmits Margin ERewark
(MHz) (dB/m) [dE) [dE]) [dEuV) (dBuV/m) (dBuV/m) (dB)
45z4.000 34.32 10.64 355.05 49,43 59.31 74.00 14.69 FPeak
4524.000 34.32 10.64 35.08 38.53 45.41 54.00 5.59 brerage
7311.000 37.283 13.40 33.94 Ez.46 59,20 74.00 4,80 Peak
73l1.000 37.25 13.40 355.94 34,26 51.00 54.00 3.00 bverage
RPemarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.

Z. The emission lewvels that are Z20dE below the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-37

Data:

120

60

0

39 File: E:2011 report data'C'ContellACS1100765.EMG6 (104}

Lewvel (dBulim)

Date: 20111-05-03

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3 Chawber Data no. @ 39
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 23vC/E4% Engineer Leo-Li
EUT RF Module

Fower
Test mode
M/H

DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
IEEESO2.11g CHe 2437MH=z Tx
WHT122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX )

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-38

Data:

120

60

0

o

40 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-03
FCC PART 15C PEAK
4
1 FCC PART 15C AV
4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3 Chawber Data no. @ 40
Dis. / int. Jm 3115(0511) Ant. pol. : WERTICLL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer : Leo-Li
EUT BF Module
Fower DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
Test rmode IEEES0Z.11g CHE 2437MHz Tx
M/H WH7T1z22G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =11 [dE) [dBuW) (dBu¥W/m) (dBul/m) (dBE)
4574.000 34.41 10.69 35.03 44.26 54.33 74.00 19.67 Peak
4874.000 34.41 10.69 35.03 30.69 40.76 E4.00 13.24 bverage
7311.000 37.258 13.40 33.94 31.07 47.81 54.00 6.19 brerage
7311.000 37.283 13.40 33.94 43.12 E9.86 74.00 14.14 Peak

Rewmarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20d4E below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-39

Data: 41 File: E:\2011 report data'C'\Contel' ACS1100765.EMG6 (104)
120 Level (dBuV/im) Date: 2011-05-03
1
FCC PART 15C_PEAK
6dB
60

| FCC PART 15C AV

GdB

l:Ilﬁill.‘vl'.l 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. 41
Di=s. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Limic : FCC PART 15C PEAE
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player imput AC 120V/60Hz
Test mode : IEEES02.11g CH& 2437MHz Tx
H/N : WNT7122G-CN
Ant., Cable Amp. Emi=ssion

Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dE) (dE) [dBuV) {dBuV/m) (dBuW/m) (dB)

1 2437.000 29.47 .46 36.61 105.92 106.24 74.00 -32.24 Peak

Remarks:

1. Emis=ion Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-40
Data: 42 File: E:2011 report data'C'\Contel'ACS1100765.EMG (104)
120 Level (dBu\V/m) Date: 2011.05-03
1
FCC PART 15C PEAK
6B
60

| FCC PART 15C AV
648

01000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. : 42
Di=. / Ant. : 3m 3115(0911) ine. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode : IEEESOZ.11g CHE6 2437MHz Tx
H/N : WN7122G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) [dE) [(dBuV) {dBuV/m) (dBuV/m) (dB)

1 2437.000 29,47 7.46 36.61 110.87 111.1%9 74.00 =-37.18 Paak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor 4+ Reading.
2. The emission levels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-41
Data: 47 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-03
120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
XTI,
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. : 3m Chatber Data no. @ 47
Di=. / Aint. HEch ] 3115(0511) Ant. pol. : WERTICLL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test wode : IEEES0D2.11g (CH1l zZ462MH=z Tx
M/H T WNT12E2G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =11 [dE) [dBuW) (dBu¥W/m) (dBul/m) (dBE)
1 Z4g2.000 29.43 7.54 36.61 105.61 105.02 74.00 -3Z.02 Peak
Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20dE kelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G
Page 4-42
Datac 48 File: E:2011 report dataiC\Contel ACS11Q0765.EM6 (104)
120 Lewvel (dBuVVim) Date: 2011-05-03
1
FCC PART 15C_PEAK
-BilB
60 | FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 45
Dis. / Ant. : 3m 3115(0911) Ant, pol. : HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / In=. : Z3=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player inmput AC 120V/60H=z
Test modes : IEEES0Z2.1lg CH1l1l 24962MHz T
/N : WN7122G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuVv) {dBuV/m) (dBuV/m) (dB)
1 E2462.000 29.48 7.54 36.61 111.23 111.64 74.00 -37.64 Paak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amwp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-43

Data: 49

File: EX2011 report data'C'\Contel'lACS1100765.EM6 (104)

Level {dBul/im)

120

Date: 2011-05-03

FCC PART 15C PEAK

60
04000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3w Chataier Data no. @ 49
Dis. / Ant. 3m 3115(05911) Ant. pol. HORIEZCOMTAL
Limit FCC PART 15C
Env. / Ins. Z3*C/54% Engineer Leo-Li
EUT EF Module

FPower
Test mwode
W/

DC 5V From DVWVD Player input ALC 1Z20V/E0H=
IEEES02.11g CH11 Z462MHz Tx

WN7122G-CH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-44
Data: 50 File: E:2011 report data'C'\Contel'ACS110Q0765.EM6 (104)
120 Level (dBuVim) Date: 2011-05-03
FCC PART 15C PEAK
60 T I
1 FCC PART 15C AV
4
0 4000 G800, 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 50
Di=. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C FPEAK
Env. / In=. : Z3%5C/54% Engineer : Leo-Li

1
2

EUT

Power
Test mode
H/N

Ant.,
Freg. Factor
(MHz) (dB/m)

4924.000 34.49
4924.000 34,49

Remarks:

: RF Hodule

: DC 5V From DVD Player imput AC 120V/60Hz
IEEES02,.11g CH11 2462MHz Tx

: WNT12Z2G-CN

Cable Amp. Emizsion

loss Factor Reading Level Limits Margin Remark
{dE) (dE) [dBuV) {dBuV/m) (dBuW/m) (dB)
10.76 34.98 44,12 54.39 74.00 19.61 Peak

10.76 34.98 31.12 41.39 54.00 1z.61 iverage

1l. Emission Level= Antenna Factor + Cable Loss -Amwp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-45

Data:

60

0

51 File: E:2011 report data'C\ContelACS1100765.EMG (104)
Level {dBul/im)
20

Date: 2011-05-03

FCC PART 15C PEAK

4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. 3w Chamber Data no. : 51
Dis. / int. Jm 3115(0511) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 23vC/E4% Engineer Leo-Li
EUT : RF Module

Fower
Test mwode
M/

DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
IEEESO02.11g CH11 Z462MHz Tx
TMH7?122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: YAPWN7122G

Page 4-46
Data: 52 File: EX2011 report data\C'\ComtellACS1100765.EMG {104)
20 Level {dBul/im) Date: 2011-05-03
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
3ite no. : 3m Chamber Data no. : 5z
Di=. / Aint. HEch ] 3115(0511) Ant. pol. : WERTICLL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Te=st wode : IEEES02.11g CH1ll zZ462MH=z Tx
M/ t WMNT7122G-CH
int. Calble Amp. Emis=sion
Fregq. Factor loss Factor Reading Level Liwmits Margin ERewark
(MHz) (dB/m) 1dE) [dE]) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 45924.000 34.49 10.76 34.95 44,05 54.32 74.00 19.65 FPeak
2 4924 000 34.49 10.7Y6  34.98 30.78 41.05 54.00 12.85 brerage
Remarks:

1. Emission Lewel= Antenha Factor + Cable Loss —-iwmp Factor + Reading.
Z. The emission levels that are 20dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-47
Data: 53 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-04
120
1
FCC PART 15C PEAK
60

FCC PART 15C AV

M

I:'100!] 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. : 3m Chatber Data no. @ 53
Di=. / Aint. HEch ] 3115(0511) Ant. pol. : WERTICLL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test rmode : IEEES0Z.11n HT=20 CH1 Z41ZMH=z Tx
M/H T WNT12E2G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =11 [dE) [dBuW) (dBu¥W/m) (dBul/m) (dBE)
1 =Z412.000 29.45 7.43 36,62 97.00 Q7.26 74.00 -23.26 Peak
Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20dE kelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-48
Data: 54 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-04
120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. : 3m Chatber Data no. @ 54
Dis. / int. HEch ] 3115(0511) Ant. pol. : HORIZCONTAL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test rmode : IEEES0Z.11n HT=20 CH1 Z41ZMH=z Tx
M/H T WNT12E2G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =11 [dE) [dBuW) (dBu¥W/m) (dBul/m) (dBE)
1 =Z412.000 29.45 7.43 36.62 106.85 107.14 74.00 -33.14 Peak
Remarks:

1. Ewmission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20dE kelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-49

Data: 59

120

0

Level (dBuVim)

File: E:2011 report data'C\ContellACS1100765.EMG (104)

Date: 2011-05-04

FCC PART 15C PEAK

4000 GBO0. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 59
Dis. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C FEAE
Env. / Ins. : Z23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
H/N

IEEES0Z.11n HTZ0 CH1 2412MHz Tx

: WNT122G-CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: YAPWN7122G

Page 4-50
Data: 60 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-04
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. : 3m Chatber Data no. @ &0
Di=. / Aint. HEch ] 3115(0511) Ant. pol. : WERTICLL
Limit : FCZ PART 15C PELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test rmode : IEEES0Z.11n HT=20 CH1 Z41ZMH=z Tx
M/H T WNT12E2G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =11 [dE) [dBuW) (dBu¥W/m) (dBul/m) (dBE)
1 4524.000 34.32 10.64 35.08 43.17 53.05 74.00 Z0.85 Peak
2 4824.000 34.32 10.64 35.08 30.26 40.14 E4.00 13.86 bverage
Rewmarks:

1. Emission Level= Antennha Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official liwmit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-51

Data: 61

120

0

Level (dBuVim)

File: E:2011 report data'C\ContellACS1100765.EMG (104)

Date: 2011-05-04

FCC PART 15C PEAK

4000 GBO0. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 61
Di=s. / Ant. : 3m 3115({0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. : Z23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
H/N

IEEES0Z.11n HTZ0 CH1 2412MHz Tx

: WNT122G-CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-52

Data: 62 File: E:2011 report data'C\Contell ACS1100765.EM6 {104)
120 Level (dBuVim) Date: 2011-05-04
FCC PART 15C PEAK
60 i I
2 FCC PART 15C AV
0 4000 GBO0. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : B2
Di=s. / Ant. : 3m 3115({0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
/N

Ant.
Freg. Factor
{MHz) (dB/m)

45824.000 3F4.32
4524.000 34.32

Cable Amp. Emission

loss Factor Reading Level Limits Margin Remark
(dB)  (dE) {dBuV) (dBuV/m) (dEu¥/m) (dB)
10.64 35.08 30.87%7 40.75 54.00 13.25 Average
10.64 35.08 45.32 55.Z20 74.00 15.80 Peak

Remarks:

1. Emis=ion Level= Antenna Factor + Cable Loss =imp Factor + Reading.
Z. The emission levels that are Z0dE below the official limit are not reported.

: IEEES02.11n HTZ0 CH1 Z241Z2MHz Tx
: WNT122G-CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-53

Data: 63

120

0

Level (dBuV/im}

File: E:2011 report data'C'ContelACS1100765.EMG (104)

Date: 2011-05-04

FCC PART 15C PEAK

4000 GE00, 9600, 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 63
Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / Ins. : 23=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player inmput AC 120V/60H=z
Test mode IEEESBDZ.11ln HTZ0 CH& 2437MHz Tx
/N : WN7122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-54
Data: 64 File: E:2011 report data'C'\Contel'ACS110Q0765.EM6 (104)
120 Level (dBuVWVim) Date: 2011-05-04
FCC PART 15C PEAK
3
2 FCC PART 15C AV
0 4000 GE00, 9600, 12400, 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. 64
Pis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player imput AC 120V/60Hz
Test mode : IEEES02.11n HTZ0 CHe 2437MHz Tx
H/N : WNT7122G-CN
Ant., Cable Amp. Emi=ssion
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) (dE) [dBuV) {dBuV/m) (dBuW/m) (dB)
1 4824.000 34.32 10.564 35.08 30.94 40.52 54.00 13.18 Average
2 4B824.000 34.32 10.64 35.08 44 .54 54,42 74.00 19.58 Peak
3 7311.000 37.28 13.40 33.94 51.11 67.85 74.00 6.15 Peak
4 7311.000 37.28 13.40 33.94 33.49 50.23 54.00 3.97 Average

Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G
Page 4-55

Data: 65 File: E:2011 report data'C\'ContellACS1100765.EMG (104)

120 Level (dBuV/im) Date: 2011-05-04

FCC PART 15C_PEAK

0

4000 GB00, 9600, 12400, 15200, 18000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. : 65
Di=. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode : IEEESOZ.11n HTZ0 CH& 2437MHz Tx
H/N : WN7122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-56
Data: 66 File: E:2011 report dataiC\Contel ACS11Q0765.EM6 (104)
120 Lewvel (dBuVVim) Date: 2011-05-04
FCC PART 15C_PEAK
4
1 FCC PART 15C AV
]
udﬂﬂﬂ GE00, 9600, 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 66
Dis. / Ant. : 3m 3115(0911) Ant, pol. ! VERTICAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player inmput AC 120V/60H=z

B L Do

Test mode
/N

Ant.

: IEEES02.11ln HTZ20 CH& Z2437MHz Tx

Freg. Factor loss
(MHz) (dB/m) (dE)

Emission

Level Limits Margin Remark
{dBuV/m) (dBuV/m) (dB)

4824.000 34
4524.000 34
7311.000 37
7311.000 37

: WN7122G-CH
Cable Amp.
Factor Reading
[£=1-3] [(dEuWV)
.32 10.64 35.08 44,90
.32 10.64 35.08 30.23
28 13.40 33.94 31.94
28 13.40 33.94 49 .87

40.11 54.00 13.89 Average
48. 68 54 .00 5.32 Average
66.61 74 .00 7.39 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Awmp Factor + Reading.
2. The emission level= that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-57

Data: 67 File: E:2011 report data\C\Contel'ACS1100765EMG (104)
120 Level (dBu\im) Date: 2011-05-04
FCC PART 15C PEAK
| 648
60

| FCC PART 15C AV

-6ilB

1

1000 1600. 2200. 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : &7
Dis. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : RF Hodule

Power
Test mode
/N

Ant.

Freg. Factor
{MHz) (dB/m)

loss
(dB) (dB)

: DC 5V From DVD Flayer input AC 120V/60Hz

IEEES0Z.11n HTZ0 CHe 2437MHz Tx

: WNT122G-CN

Cable Amp.
Factor Reading
{dBuV)

Emi=ssion
Level Limits Margin Remark
(dBuV/m) (dEu¥/m) (dB)

2437.000 29.47

.46 36.61

103 .94

74,00 -29.76 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission level=s that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-58

Data:

120

60

1

68 File: E:2011 report data'C'ContellACS1100765.EM6 (104)
Lewvel (dBulim) Date: 2011-05-04
1
FCC PART 15C PEAK
FCC PART 15C AV
1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3m Cheawber I'ata no. 1=
Dis. / int. Jm 3115(0511) Ant. pol. HORIZCONTAL
Limit FCC PART 15C PEALE
Env. / In=s. 23*C/54% Engineer Leo-Li
EUT REF Module
Fower DC 5V From DVD Flayer input AC 120V/60Hz
Test mwode IEEES0Z.11n HTZ0O CH& 2437MH=z Tx
M/N WH71225-CH
int. Cable Amp. Emizs=sion
Fregq. Factor loss Factor Reading Level Liwmits Margin ERewark
(MHz) (dB/m) 1dE) [dE]) [dEuV) (dBuV/m) (dBuV/m) (dB)
Z437.000 29.47 7.46 S6.61 111.44 111.78 74.00 -37.75 FPeak

RPemarks:

1. Ewission Lewvel=

intenna Factor + Cable Loss —lwnp Factor + Beading.

Z. The emission levels that are 20dE helow the officisl limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-59

Data: 73

120

G0

Level (dBuVim)

File: E: 2011 report data'C'ContellACS1100765.EMG (104)

Date: 2011-05-04

—

FCC PART 15C PEAK

6B

| FCC PART 15C AV

-6ilB

1

1000 1600. 2200. 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. 73
Dis. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C FEAE
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz
Test mode : IEEES0Z.11n HTZO0 CH11l Z46ZMHz Tx
/N : WNT7122G-CN
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
{MHz} (dB/m) (dB) (dE) {dBuV) (dBuV/m) (dEu¥/m) (dB)
2462.000 29,4948 7T.549 36.61 99.37%7 99.78 74.00 -25.78 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission level=s that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-60

Data: 74 File: E:2011 report data\C\Contel'ACS1100765EMG (104)
120 Level (dBu\im) Date: 2011-05-04
1
FCC PART 15C PEAK
| 648
60

| FCC PART 15C AV

0 1000 1600. 2200. 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 74
Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz
Test mode : IEEES0Z.11n HTZO0 CH11l Z46ZMHz Tx
/N : WNT7122G-CN
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
{MHz} (dB/m) (dB) (dE) {dBuV) (dBuV/m) (dEu¥/m) (dB)
1 2462.000 29,48 594 36.61 108.73 109,14 74.00 -35.149 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission level=s that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-61

Data: 75

120

0

Level (dBuVim)

File: E:2011 report data'C\ContellACS1100765.EMG (104)

Date: 2011-05-04

FCC PART 15C PEAK

4000 GBO0. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 75
Di=s. / Ant. : 3m 3115({0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. : Z23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
H/N

IEEES0Z.11n HTZ0 CH11 Z2462ZHHz Tx

: WNT122G-CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-62
Data: 76 File: E:2011 report data'C\Contell ACS1100765.EM6 {104)
120 Level (dBuVim) Date: 2011-05-04
FCC PART 15C PEAK
60 1 | FCC PART 15C AV
0 4000 GBO0. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 76
Di=s. / Ant. : 3m 3115({0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
/N

Ant.
Freg. Factor
{MHz) (dB/m)

4924.000 3F4.49
4924.000 34.49

Cable Amp. Emission

loss Factor Reading Level Limits Margin Remark
(dB)  (dE) {dBuV) (dBuV/m) (dEu¥/m) (dB)
10.76 34.98 45.96 56.23 vq4.00  17.77 Peak
10.76 34.98 31.65 41.92 54.00 12.08 Average

Remarks:

1. Emis=ion Level= Antenna Factor + Cable Loss =imp Factor + Reading.
Z. The emission levels that are Z0dE below the official limit are not reported.

: IEEES02.11n HTZ0 CH11 Z46ZHHz Tx
: WNT122G-CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G
Page 4-63

Data: 77 File: E:\2011 report data'C\Contell ACS1100765.EMG (104)
120 Level (dBu\im) Date: 2011-05-04

FCC PART 15C_PEAK

0

4000 GE00, 9600, 12400, 15200, 18000
Frequency (MHz)
Site no. t 3m Chamber Data no. : 77
Di=. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player imput AC 120V/60Hz
Tezt mwode : IEEES02.11n HTZ0 CH11 Z246ZMHz Tx
H/N : WNT1ZZG=CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




AUDIX ]

FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-64
Data: 78 File: E:\2011 report data'C'\Contel' ACS1100765.EMG6 (104)
120 Level (dBuVWVim) Date: 2011-05-04
FCC PART 15C PEAK
60 i I
1 FCC PART 15C AV
0 4000 6800, 9600. 12400, 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Daca no. : 78
Di=. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C FPEAK
Env. / In=. : Z3%5C/54% Engineer : Leo-Li

1
2

EUT

Power
Test mode
H/N

Ant.,
Freg. Factor
(MHz) (dB/m)

4924.000 34.49
4924.000 34,49

Remarks:

: RF Hodule

: DC 5V From DVD Player imput AC 120V/60Hz
IEEES02.11n HTZ0 CH1l1l 2462ZHMHz Tx

: WNT12Z2G-CN

Cable Amp. Emizsion

loss Factor Reading Level Limits Margin Remark
{dE) (dE) [dBuV) {dBuV/m) (dBuW/m) (dB)
10.76 34.98 44 .83 55.10 74.00 18.90 Peak

10.76 34.98 30.79 41.06 54.00 1z.94 iverage

1l. Emission Level= Antenna Factor + Cable Loss -Amwp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-65

Data: 79 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-04
120
1
i
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400. 4000
Frequency {MHz)
3ite no. 3 Chawber Data no. @ 79
Dis. / int. Jm 3115(0511) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT BF Module
Fower DC 5V From DVD FPlayer input AC 1Z0V/E60Hz
Test rmode IEEES0Z.11n HT40 CH3 Z242Z2MHz T=x
M/H WH7T1z22G-CH
int. Cabhle Amp. Emizsion
Freqgq. Factor loss Factor Reading Level Limits Margin ERemark
[(MHz) (dB/m) =11 [dE) [dBuW) (dBu¥W/m) (dBul/m) (dBE)
1 Z2422.000 29.4¢ 7.46 36.61 101.05 101.39 74.00 -=27.39 Peak

Remarks:

Emission Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
The emission lewvels that are Z0d4dE kbelow the officisl limit sare not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11089
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FCC ID: YAPWN7122G

AUDIX Technology (Shenzhen) Co., Ltd.

Page 4-66

Data: 80 File: E:2011 repont data'C'\Contell ACS11Q0765.EME (104)
120 Level (dBuV/im) Date: 2011-05-04
1
¥
FCC PART 15C_PEAK
6B
G0

| FCC PART 15C AV

6B

1000 1600, 2200. 2800. 3400. 4000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. : 80
Di=. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode IEEES0Z.11n HT40 CH3 2422MHz Tx
H/N r WNT122G-CHN
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) [(=4=3] (dE) (dBuV) {dBuV/m) (dBuV/m) (dB)
1 2422.000 29.46 7.46 36,61 92 .41 9z2.72 74.00 =18.72 Feak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor 4+ Reading.
2.

The emission levels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G
Page 4-67

Data: 5 File: E:\2011 report data'C\Contell ACS1100765.EMG (104)
120 Level (dBu\im) Date: 2011-05-04

FCC PART 15C_PEAK

0

4000 GE00, 9600, 12400, 15200, 18000
Frequency (MHz)
Site no. t 3m Chamber Data no. : 85
Pis. / Ant. : 3m 3115(09211) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player imput AC 120V/60Hz
Tezt mwode : IEEES02.11n HT40 CH3 2422ZMHz Tx
H/N : WNT1ZZG=CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: YAPWN7122G

Page 4-68
Data: 86 File: E:2011 report data'C\Contell ACS1100765.EME (104)
120 Level (dBuVim) Date: 2011-05-04
FCC PART 15C_PEAK
601, ' ' | ' | FCC PART 15C AV
o 4000 G800, 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Datm no. : 86
Di=. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limic : FCC PART 15C PEAK
Env. / In=. : 23*C/54% Engineer : Leo-Li
EUT : RF Module
Power : DC 5V From DVD Player input AC 120V/60Hz
Test mode : IEEES02.11n HT40 CH3 2422Z2MHz Tx
H/N : WNT122G-CH
Ant . Cabhle Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dE) (dE) [dBuWV) (dBuV/m) (dBu¥/m) (dB)
1l 4544.000 34.35 10.87 35.05 43 .56 53.53 74.00 20.47 Peak
2 4544.000 34.35 10.687 35.05 30.50 40.47 54.00 13.53 Average
Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Aimp Factor + Reading.
2. The emission levels that are 20dE below the official limit are not reported.
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Data: 87 File: E:\2011 report data'C\Contell ACS1100765.EMG (104)
120 Level (dBu\im) Date: 2011-05-04

FCC PART 15C_PEAK

0

4000 GE00, 9600, 12400, 15200, 18000
Frequency (MHz)
Site no. t 3m Chamber Data no. : 87
Di=. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player imput AC 120V/60Hz
Tezt mwode : IEEES02.11n HT40 CH3 2422ZMHz Tx
H/N : WNT1ZZG=CN
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Data: 88 File: E:2011 report dataiC\Contell/ACS1100765.EM6 (104)
120 Level (dBuVWVim) Date: 2011-05-04
FCC PART 15C PEAK
60 i |
1 FCC PART 15C AV
0 4000 GE00, 9600, 12400, 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. as
Pis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player imput AC 120V/60Hz
Test mode : IEEES02.11n HT40 CH3 242Z2MHz Tx
H/N : WNT1ZZG=CN
Ant. Cable Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dE) (dE) [dBuV) {dBuV/m) (dBuW/m) (dB)
1 4844.000 34.35 10.67 35.05 45.02 54.99 74.00 19.01 Peak
2

4544.000 34.35 10.67 35.05 31.07 41.04 54.00 1z.96 iverage

Remarks:
1l. Emission Level= Antenna Factor + Cable Loss -Amwp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reporced.
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Data: 89

120

0

Level (dBuVim)

File: E:2011 report data'C\ContellACS1100765.EMG (104)

Date: 2011-05-04

FCC PART 15C PEAK

4000 GBO0. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 89
Di=s. / Ant. : 3m 3115({0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. : Z23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
H/N

IEEES0Z.11n HT40 CH6 2437MHz Tx

: WNT122G-CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 90 File: E:2011 report dataiC\Contell/ACS1100765.EM6 (104)
120 Level (dBuVWVim) Date: 2011-05-04
FCC PART 15C PEAK
4
60 i |
1 FCC PART 15C AV
0 4000 GE00, 9600, 12400, 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. an
Pis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player imput AC 120V/60Hz
Test mode : IEEES02.11n HT40 CHe 2437MHz Tx
H/N : WNT1ZZG=CN
Ant. Cable Amp. Emizsion
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dE) (dE) [dBuV) {dBuV/m) (dBuW/m) (dB)
1 4824.000 34.32 10.564 35.08 45. 64 55.52 74.00 18.48 Peak
2 4B824.000 34.32 10.64 35.08 31.27 41.15 54.00 12.85 Average
3 7311.000 37.28 13.40 33.94 33.69 50.43 54.00 3.57 kverage
4 7311.000 37.28 13.40 33.94 49.81 66.55 74.00 7.45 Peak

Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission levels that are Z0dE below the official limit are not reported.
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Data: 91 File: EZ2011 report data'C'\Contell ACS110Q0765.EMG6 (104)
120 Level (dBuVim) Date: 2011-05-04
FCC PART 15C PEAK
60
0 4000 GBO0. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 91
Dis. / Ant. : 3m 3115(0911) Ant. pol. : WVERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. : Z23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
H/N

IEEES0Z.11n HT40 CH6 2437MHz Tx

: WNT122G-CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data:

120

60

0

o

Page 4-74
92 File: EX2011 report data'C'ComtellACS1100765.EM6 (104)
Lewvel {dBu\V/im) Date: 2011-05-04
FCC PART 15C PEAK
3

1 FCC PART 15C AV

4000 6800, 9600, 12400, 15200, 18000
Frequency {MHz)

3ite no. 3 Chawber Data no. @ 9z

Dis. / int. Jm 3115(0511) Ant. pol. : VERTICAL

Limit FCC PART 15C PEAE

Env. / Ins. 23%C/54% Engineer : Leo-Li

EUT RF Module

Fower DC 5V From DVD FPlayer input AC 1Z0V/E60Hz

Test tmode IEEES0Z.11n HT40 CHE 2437MHz Tx

M/H WH7T1z22G-CH

int. Cabhle Amp. Emizsion

Freqgq. Factor loss Factor Reading Level Limits Margin ERemark

[(MHz) (dB/m) [dE) [dE) [dBuWV) (dBu¥W/m) (dBul/m) (dBE)
4824.000 34.32 10.64 35.08 44,73 54,67 74.00 19.33 Peak
4524.000 34.3Z 10.64 35.08 30.99 40.87 54.00 13.13 hverage
7311.000 37.28 13.40 33.94 48.56 65.30 74 .00 g.70 Peak
7311.000 37.28 13.40 33.94 31.79 45.53 54.00 5.47 bverage

Rewmarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are 20d4E below the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 93 File: E:2011 report data'C\Contel'ACS1100765.EM6 {104)
120 Level (dBuVWim) Date: 2011-05-04
4
| FCC PART 15C_PEAK
| GiB
60

| FCC PART 15C AV

u100ﬂ 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. 93
Dis. / Ant. : 3m 3115(0911) Ant, pol. ! VERTICAL
Limic : FCC PART 15C PEAE
Env. / In=. : Z3=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player inmput AC 120V/60H=z
Test mode : IEEESO0Z.,11ln HT40 CH6 2437MHz Tx
/N : WN7122G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dE) [£=1-3] [(dEuWV) {dBuV/m) (dBuV/m) (dB)
1 2437.000 29.47 7.46 36.61 101.25 101.57 74.00 =-27.57% Paak
Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amwp Factor + Reading.
2.

The emission levels that are Z0dE below the official limit are not reporced.
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Data: 94 File: E:\2011 report data'C'\Contel' ACS1100765.EMG6 (104)
120 Level (dBuV/im) Date: 2011-05-04
1
| FCC PART 15C_PEAK
1l 6B
60

| FCC PART 15C AV

GdB

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. a4
Di=. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C FPEAK
Env. / In=. : Z3%5C/54% Engineer : Leo-Li
EUT : RF Hodule

Power : DC 5V From DVD Player imput AC 120V/60Hz

Test mode :
H/N : WNT12Z2G-CN

Ant. Cable Amp.

Freg. Factor loss Factor Reading

{MHz) (dB/m} (dB) (dE) {dBuY)

1 2437.000 29.47 7.46 36.61 107.68

Remarks:

IEEES0Z.11n HT40 CH6 2437MHz Tx

Emi=ssion
Level Limits Margin Remark
{dBuV/m) (dBuW/m) (dB)

10&.00 74.00 -34.00 Peak

1. Emis=ion Level= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The emission levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 99 File: E:2011 repon data'C'ContellACS1100765.EMG6 (104)
120 Level (dBuV/im) Date: 2011-05-04
1
I
FCC PART 15C PEAK
6B
60 | FCC PART 15C AV

1

6B

1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. 99
Di=. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode : IEEESOZ.11ln HT40 CH9 Z45ZMHz Tx
H/N : WN7122G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) [dE) [(dBuV) {dBuV/m) (dBuV/m) (dB)
2452 .000 29.47 7.50 36.61 96.893 97.29 74.00 -23.2%9 Feak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor 4+ Reading.
2. The emission levels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 100 File: E:2011 repon data'C'ContellACS1100765.EMG6 (104)
120 Level (dBuV/im) Date: 2011-05-04
1 4
i
FCC PART 15C PEAK
6B
60 | FCC PART 15C AV

1

6B

1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
S5ite no. : 3m Chamber Data no. 100
Di=. / Ant. : 3m 3115(0911) ine. pol. : HORIZONTAL
Limit : FCC PART 15C PEAE
Env. / In=. : Z3®=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player input AC 120W/60H=z
Test mode : IEEESOZ.11ln HT40 CH9 Z45ZMHz Tx
H/N : WN7122G-CH
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) [dE) [(dBuV) {dBuV/m) (dBuV/m) (dB)
2452 .000 29.47 7.50 36,61 103.84 104,20 74.00 =-30.20 Feak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor 4+ Reading.
2. The emission levels that are 20dE below the official limit are not reported.
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Data: 101

120

0

Level (dBuV/im}

File: E:2011 report data'C'ContelACS1100765.EMG (104)

Date: 2011-05-04

FCC PART 15C PEAK

4000 GE00, 9600, 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 101
Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / Ins. : 23=C/54% Engineer : Leo-Li
EUT : RF Hodule
Power : DC 5V From DVD Player inmput AC 120V/60H=z
Test mode IEEESDZ.11ln HT40 CH9 Z2452MHz Tx
/N : WN7122G-CH

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Data: 102 File: E:2011 report data'C\Contell ACS1100765.EM6 {104)
120 Level (dBuVim) Date: 2011-05-04
FCC PART 15C PEAK
[i11] T 1
2 FCC PART 15C AV
0 4000 6800, 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. 10z
Di=s. / Ant. : 3m 3115({0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
/N

Ant.
Freg. Factor
{MHz) (dB/m)

4204.000 3F4.46
4904.000 34.46

Cable Amp. Emission

loss Factor Reading Level Limits Margin Remark
(dB)  (dE) {dBuV) (dBuV/m) (dEu¥/m) (dB)
10.74 35.00 30.97 41.17 54.00 12.83 Average
10.74 35.00 45.26 55.46 74.00 15.54 Peak

Remarks:

1. Emis=ion Level= Antenna Factor + Cable Loss =imp Factor + Reading.
Z. The emission levels that are Z0dE below the official limit are not reported.

: IEEES02.11n HT40 CHS Z45ZMHz Tx
: WNT122G-CN
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Data: 103 File: EX2011 report data\C'\ComtellACS1100765.EMG {104)
Lewvel {dBu\v/im) Date: 2011-05-04
120
FCC PART 15C PEAK
60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : 3m Chatber Data no. @ 103
Dis. / Ant. T 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : RF Module
Fower : DC 5V From DVD Player input AC 1Z0V/E60Hz
Test mwode : IEEES0Z.11n HT40 CH2 Z245ZMHz Tx
M/H : WN7122G-CH
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Data: 104 File: E:2011 report data'C\Contell ACS1100765.EM6 {104)
120 Level (dBuVim) Date: 2011-05-04
FCC PART 15C PEAK
60 2 | ' ' ' ' ' ' | FCC PART 15C AV
1
0 4000 GBO0. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. 104
Dis. / Ant. : 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C FEAE
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : RF Hodule
Fower : DC 5V From DVD Flayer input AC 120V/60Hz

Test mode
/N

Ant.
Freg. Factor
{MHz) (dB/m)

4204.000 3F4.46
4904.000 34.46

Cable Amp. Emission

loss Factor Reading Level Limits Margin Remark
(dB)  (dE) {dBuV) (dBuV/m) (dEu¥/m) (dB)
10.74 35.00 30.35 40.55 54.00 13.45 Average
10.74 35.00 44 .28 54.48 74.00 19.5Z2 Peak

Remarks:

1. Emis=ion Level= Antenna Factor + Cable Loss =imp Factor + Reading.
Z. The emission levels that are Z0dE below the official limit are not reported.

: IEEES02.11n HT40 CHS Z45ZMHz Tx
: WNT122G-CN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | SPectum o gilent E4446A | US44300459 | May.08,10 | 1 Year
Analyzer
2. Attenuator Agilent 8491B |[MY39262165| May.08, 10 1 Year
3. RF Cable | Hubersuhner SUC%;LEX 28618/2 May.08, 10 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power, In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in 15.209(a).

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Conducted emission test data:

Chain 0:
Test Mode: IEEE 802.11b TX (CH1)
% Agilent L Peak Search
Next Peak
Hext Pk Right
Next Pk Left
1 -1—.,-_-..-J'-.-.4.-,----L-l—h-L-.»'-=a-..»-.*-...-.;._i..\.-,.u'L,._..-;-4..-.-....,‘__.-...--.-—,-wa.-«-_-.--.-...l l-r-ﬁ.--'--.-».-H'-+--'r—-"""'""""""‘""""'"""""
Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Peak Search

Next Peak
Next Pk Right

Next Pk Left

1

AR o, | e i et
'-'.a-a“\"-.-__-'.___._‘._.Jr"""H' s ..a-—._.,.-.J*\,-u-q-.u_...,_,.,_'aﬂlJ.;_ g gt

Min Search
WJBH 34 ms (501 pts) MO ETT

Mkr 3 CF

More
1of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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2 Agilent L Peak Search
#Atten 26 dB 7 Next Peak
Next Pk Right
Next Pk Left
.-:.,.".__.1.,..,u..hu-.4""'-"a-v..r1-u-"L-....,..-L-...+-'r..--.1..\ﬂ.-..1'“'“T"‘"'r-"""w"'dl
Min Search

Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2080-2805 Agilent Technologies

5 Agilent L Freq/Channel

Center Freq
236456848 GHz

StartFreq
230413681 GHz

. ' Stop Freq
L4 2.42500000 GHz
Lo e P T S e S e SR e P P L _‘,-,_.-..,men'r"r
i ’ CF Step
128863198 MHz

Auto Mari

Freq Offset
B.AGBAGEEA Hz

Signal Track
(n 0ff

Copyright 2080-2665 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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(CH®6)
- Agilent L Peak Search
Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

% Agilent L Peak Search

Next Peak

Next Pk Right

Next Pk Left

1

i U LETRY .‘.p-'-.g..‘_ P Y. .
0 'P‘F"Pd-l'”"“"i‘f.l""l'.'-"'|"l‘J“"nPJ"""-".-.a'lr-p-f-J.-.-...n_h‘!"u.—"’"-‘ﬂNﬂP‘-!"b Sl bt i et

Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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Peak Search

#Atten 20 dB Next Peak
Next Pk Right

1 Next Pk Left

1
U . . n e ey P
i ,“TL.un-.r-*'“"“""‘-"\.'v.-.a.-'-h NPT P VR (I P e SRR W P el
Loy, it FEE s -

Min Search

Pk-Pk Search

a

_4A.37 dBm
Mkr 5 CF
More
1 of 2
Copyright 2080-2085 Agilent Technologies
(CH11)

% Agilent L Freq/Channel

Center Freq
2015006008 GHz

StartFreq
B.006AR08 MHz

Stop Freq
4. BARBARGE GHz

| by, [ L Py o
e e

CF Step
397.800088 MHz
Auto Mar

Freq Offset
B.ABAGEEE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11089
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. Agilent L Freq/Channel

Otten 20 dAR / | Center Freq
#htten 20 dB : 7.06000000 GHz

StartFreq
4. ARARGAGE GHz

Stop Freq
1 103000060 GHz

A e e Aty A s ? - -
e Mt i, o i VPP POY i o ST 1 o i

B B

dB CF Step
) GOE.000080 MHz
RAuto Mar

Freq Offset
: 000000080 Hz
-45.47 dBn

Signal Track
On Off

Copyright 2080-2085 Agilent Technologies

% Agilent L Peak Search

Next Peak
Next Pk Right

Next Pk Left
|:|| ".u‘__tqr"_,-,__,c-h-;—-.ﬂ.u‘._.'hrﬂ-.-‘.-.'.‘___ N o PV r._,."'“"|-'h._\P|‘|.-'!,._“’r'I.JJ-."'-'r.'h_-ip'-a'n.-.""‘l I.-""

—]_ 4- 4 Wy et

Min Search

Pk-Pk Search
mplitude
—"-1E1.*|:'1_ dBm
Mkr » CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Marker

Select Marker
1 2 3 4

#Htten 20 dB

1

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

Copyright 2080-2085 Agilent Technologies

Test Mode: IEEE 802.11g TX (CH1)
% Agilent L Peak Search

Next Peak

Next Pk Right
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